



Test Report

No.:JZ150326003E

Name of sample/item : KITE SERIES
Item No. : 1558A, 1558B, 1568
Quantity : 1set
Requested age grade : Upon 3 years
Sample received date : 2015/03/26
Testing completed date : 2015/03/30

Test requested : For compliance with application, according to the entries 51 and 52 of regulation (EU) No. 552/2009 amending Annex XVII of REACH Regulation (EC) No. 1907/2006 (2005/84/EC directive) to test the seven phthalates(DBP,BBP,DEHP,DNOP,DINP, DIDP,DnHP) content in the submitted sample(s).

Conclusion : The test results of the submitted sample(s) comply with the requested test requirement(s).

Test results : Please refer to next page(s) for details.

Signed for and on behalf of
CS Co., Ltd.


Senior Technical Representative
CNAS Approved Signatory
2015/03/30

This test report is only responsible for the supplied samples. Disagreement against this test report, if any, should be offered to our company within 15 days since receiving the report. This test report will not be permitted to copy partly without our agreement.

SHANTOU JINGZHENG TESTING SERVICE CO., LTD. (CS)
Add: First Floor, Yifeng Building, Chenghua Industrial Area, Chenghai, Shantou, Guangdong, China
Tel: 86-754-86989698 Fax: 86-754-86984098 Web: www.cs-jz.com Report query: office@cs-jz.com





Test Report

No.:JZ150326003E

Test results:

Reference to EN 14372: 2004 method and followed analysis by GC-MS.

Test items	Results	Detection limit	Law limit
	1		
Dibutyl phthalate(DBP)	N.D.	0.003%	0.1%
Benzyl butyl phthalate(BBP)	N.D.	0.003%	
Dis-2-ethylhexyl phthalate(DEHP)	N.D.	0.003%	
Di-n-octyl phthalate(DNOP)	N.D.	0.003%	0.1%
Diisononyl phthalate(DINP)	N.D.	0.010%	
Diisodecyl phthalate(DIDP)	N.D.	0.010%	
Di-n-hexyl phthalate(DnHP)	N.D.	0.003%	0.1%

Note :

- N.D. = not detected (less than detection limit)
- % = percentage by weight

Specimen list :

No.	Description
1	Transparent plastic with color coating (ladybug)/ transparent plastic with color coating (plane)/green plastic (hoop) (mixed)

This test report is only responsible for the supplied samples. Disagreement against this test report, if any, should be offered to our company within 15 days since receiving the report. This test report will not be permitted to copy partly without our agreement.

SHANTOU JINGZHENG TESTING SERVICE CO., LTD. (CS)

Add: First Floor, Yifeng Building, Chenghua Industrial Area, Chenghai, Shantou, Guangdong, China

Tel: 86-754-86989698 Fax: 86-754-86984098 Web: www.cs-jz.com Report query: office@cs-jz.com





Test Report

No.:JZ150326003E

Sample photo:



(THE END OF REPORT)

This test report is only responsible for the supplied samples. Disagreement against this test report, if any, should be offered to our company within 15 days since receiving the report. This test report will not be permitted to copy partly without our agreement.

SHANTOU JINGZHENG TESTING SERVICE CO., LTD. (CS)

Add: First Floor, Yifeng Building, Chenghua Industrial Area, Chenghai, Shantou, Guangdong, China

Tel: 86-754-86989698 Fax: 86-754-86984098 Web: www.cs-jz.com Report query: office@cs-jz.com

